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Anmerkungen
Remarks

1 |Alle eingesetzten Prufmittel waren zum angegebenen Priifzeitraum geman eines festgelegten
Kalibrierungsprogramms unseres Prifhauses kalibriert. Sie entsprechen den in den Priifprogrammen
hinterlegten Anforderungen. Die Riickverfolgbarkeit der eingesetzten Prifmittel ist durch die Einhaltung der
Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen beziglich Prifkonditionen, Prifequipment und Messunsicherheiten sind im Priflabor
vorhanden und kénnen auf Wunsch bereitgestellt werden.

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request.

2 | Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberpruft, welche rechtlichen oder sonstigen diesbezilglichen Anforderungen fiir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des Kunden
kann der TUV Rheinland die Giiltigkeit der digitalen Signatur durch ein gesondertes Dokument bestatigen.
Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fir einen solchen zusatzlichen Service
wird erhoben. Informationen zur Verifizierung der Authentizitdt unserer Dokumente erhalten Sie auf folgender
Webseite: go.tuv.com/digital-signature

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged. For information on verifying the
authenticity of our documents, please visit the following website: go.tuv.com/digital-signature

3 |Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der jeweiligen
Prifklausel des Berichts beschrieben.

Abweichungen von Prifspezifikation(en) oder Kundenanforderungen sind in der jeweiligen Prifklausel im
Bericht aufgeflihrt.

Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report.
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.

4 |Die Entscheidungsregel fur Konformitatserklarungen basierend auf numerischen Messergebnisen in diesem
Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemafld ILAC G8:2019 und
IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten angewandten Norm ist etwas
anderes festgelegt oder vom Kunden gewiinscht. Dies bedeutet, dass die Messunsicherheit nicht beriicksichtigt
wird und daher auch nicht im Prifbericht angegeben wird. Zu weiteren Informationen bezueglich des Risikos
durch diese Entscheidungsregel siehe ILAC G8:2019.

The decision rule for statements of conformity, based on numerical measurement results, in this test report is
based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and IEC
Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this report or
requested by the customer. This means that measurement uncertainty is not taken in account and hence also
not declared in the test report. For additional information to the resulting risk based of this decision rule please
refer to ILAC G8:2019.
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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 MAXiMum PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 20pB&99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Pass

5.1.5 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.6 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.8 TIME OF OCCUPANCY
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up
Appendix B: Test Results.

2 Test Sites

2.1 Test Facilities
Shanghai ATBL Technology Co., Ltd.

5-6/F., Unit 1, No 8, Free Trade One Life Science and Sci-Tech Industrial Park,No.160, Basheng Road,
Pudong New District,Shanghai City, China

FCC Registration No.: 0031025281
ISED Company No: 27371

Note: TUV Rheinland (Shenzhen) Co., Ltd. subcontracts all tests to Shanghai ATBL Technology Co.,
Ltd. The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Shanghai ATBL Technology Co., Ltd.
Radio Conducted Test
Equipment Name Manufacturer Model Serial No. Equrl\iac;nent Call'gt?lted
Power meter Anritsu ML2496A 1935001 SFV'\%T?)%L' 2025.07.17
Power sensor Anritsu MA2411B 1911006 S'\*A//*OT:,EL' 2025.07.17
Adjustable ; SHATBL-
f\clustable Agilent 8494B MY42144015 oo | 2025.07.17
Environmental Test SHATBL-
opmental KSON THS-B6C-150 9159K Voto | 2025.03.27
Spectrum analyzer R&S FSV40-N 101761 S'\J/'VAOT?,%L' 2025.07.17
Thermometer DeLi N/A N/A S'J\/AOEE;L' 2025.07.17
Test Software FALA LZ-RF N/A SHATBL- | 5555 07.17
W020
Radiated Spurious Emissions
Equipment Name Manufacturer Model Serial No. Equll\inc;nent Callljt;]rt?lted
Signal analyzer Agilent N9020A MY50200811 S'JI'E’?):?L' 2025.03.27
- JPAO118-55- | 19100018000550 | SHATBL-
Amplifier JPT 303A 00 E006 2025.03.27
. JPA- SHATBL-
Amplifier JPT MGy | 2101010003501 e | 2025.03.27
Antenna/Turn table - SHATBL-
Controller Brilliant N/A N/A E007 N/A
Loop
Antenna(9kHz- Daze ZN30900C 20077 SHATBL- | 5025.05.16
E042
30MHz)
Bilog Antenna | SCHWARZBECK | VULB 9168 01174 ST | 2025.05.16
Broad-band Horn | o \vARZBECK | BBHA 9120D 02334 SHATBL- | 5455 05.16
Antenna EO009
Horn Antenna COM-POWER AH-1840 10100008 S'TE’?)Z?L' 2025.07.18
Thermometer DelLi N/A N/A Sl_é%:gl" 2025.07.17
Test Software FALA EMC- N/A N/A N/A
RI(Ver.4A2)
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally, all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Parameter Uncertainty
Conducted Output Power 1.266dB
Power spectral density 1.282dB
Conducted spurious emissions 1.73dB
Radiated Spurious Emission 9KHz-30MHz 2.35dB
Radiated Spurious Emission 30MHz-1GHz 3.60dB
Radiated Spurious Emission 1GHz-18GHz 5.40dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) Co.,
Ltd. file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shanghai ATBL Technology Co., Ltd. 5-6/F., Unit 1, No 8, Free Trade One Life Science and Sci-
Tech Industrial Park,No.160, Basheng Road, Pudong New District,Shanghai City, China is listed on the
US Federal Communications Commission list of facilities approved to perform measurements.




A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Prifbericht - Nr.:  CN24DWWF 001 Seite 8 von 23
Test Report No. Page 8 of 23

3 General Product Information

3.1 Product Function and Intended Use

The 11013320 (sensor) support the 915MHz wireless technology to communicate with the Gateway.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment Sensor

Type Designation T11013320

FCCID SRMT11013320

ISED Certification Number 6654A-T11013320

HVIN T11013320

Operating Voltage Non-rechargeable Battery Pack, 3.0V
Testing Voltage Battery (Full of electricity)

Antenna Type Integral Antenna

Antenna Gain -7.73 dBi (Max)

Technical Specification of FHSS

Frequency Range 902.306 - 922.396MHz
Type of Modulation GFSK

Data Rate Up to 250Kbps
Channel Number 50 channels

Channel Separation 410 KHz
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Table 3: RF Channel and Frequency of Lora FHSS

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)

1 902.306 17 908.866 33 915.426 49 921.986

2 902.716 18 909.276 34 915.836 50 922.396

3 903.126 19 909.686 35 916.246

4 903.536 20 910.096 36 916.656

5 903.946 21 910.506 37 917.066

6 904.356 22 910.916 38 917.476

7 904.766 23 911.326 39 917.886

8 905.176 24 911.736 40 918.296

9 905.586 25 912.146 41 918.706

10 905.996 26 912.556 42 919.116

11 906.406 27 912.966 43 919.526

12 906.816 28 913.376 44 919.936

13 907.226 29 913.786 45 920.346

14 907.636 30 914.196 46 920.756

15 908.046 31 914.606 47 921.166

16 908.456 32 915.016 48 921.576

3.3 Independent Operation Modes

The basic operation modes are:
A. On, transmitting mode
1) Low Channel
2) Middle Channel

3) High Channel

B. On, Transmitting on Hopping channel
C. On, Normal Operation (Radio Link)

D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- ID Label and Location Info - User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

Table 4: Auxiliary Equipment Used during Test

Description Manufacturer Model S/IN Rating

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 30MHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Conducted Transmitter Measurement
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Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen Clause 6.8

According to the manufacturer declared, the EUT has an integral antenna, the directional gain of antenna
is -7.73 dBi, and the antenna connector is designed with permanent attachment and no consideration of
replacement. Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT: Pass

Test Specification
FCC Part 15.247(b)(2)

Test standard ' RSS-247 Clause 5.4(b)

Basic standard : ANSI C63.10: 2013
Not more than 1Watt(30dBm) for FHSS with at least 50

Limits : hopping channels in the band 902-928MHz
<4 W (e.i.rp.)

Kind of test site . Shielded Room

Test Setup

Date of testing ;. 2024-07-23

Input voltage . Fully charged battery

Operation mode A

Test channel . Low / Middle / High

Ambient temperature . 254 °C

Relative humidity : 525%

Atmospheric pressure : 101 kPa

Table 5: Test Result of Maximum Peak Conducted Output Power, Lora FHSS

Measured ..
Test Mode Testl\Cn:nannel Peak Power L"V:’"t
(MHz) (dBm) W) (W)
902.306 13.83 0.0242
A 912.146 13.72 0.0236 <1W
922.396 13.53 0.0225
Max. Measured Value 13.83 0.0242

Note:
1) The cable loss is taken into account in results.
2) Antenna gain(G): -7.73 dBi, max.e.i.r.p. = 13.83 + (-7.73) = 11.1dBm =0.0129W < 4W
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5.1.3 20dB&99% Bandwidth

RESULT: Pass

Test Specification

FCC Part 15.247(a)(1) (i)

RSS-Gen Clause 6.7

Basic standard . ANSI C63.10: 2013

< 250KHz for at least 50 hopping frequencies

Test standard

Limits >=250KHz for at least 25 hooping frequencies
Kind of test site . Shielded Room

Test Setup

Date of testing . 2024-07-23

Input voltage . Fully charged battery

Operation mode A

Test channel . Low / Middle / High

Ambient temperature : 254°C

Relative humidity : 525%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix B.

Table 6: Test Result of 20dB Bandwidth

Test Mode Channel 20dB Bandwidth | 99% Bandwidth Limit
Frequency (MHz) (kHz) (kHz) (MHz)
902.306 192.2 175.1
A 912.146 242.9 193.0 <250KHz
922.396 192.8 179.5

Note: The fundamental emissions stay within the allocated band 902-928MHz.
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5.1.4 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification
FCC Part 15.247(d)

Test standard ' RSS-247 Clause 5.5
Basic standard . ANSI C63.10: 2013
Limits . 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site . Shielded Room

Test Setup

Date of testing . 2024-07-23

Input voltage . Fully charged battery
Operation mode A

Test channel . Low / Middle / High
Ambient temperature . 254 °C

Relative humidity . 525%

Atmospheric pressure : 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to test plots, and
compliance is achieved as well.

For the measurement records, refer to the appendix B.
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5.1.5 Radiated Spurious Emission

RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Remark:

FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

ANSI C63.10: 2013

Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 6 & Table 7

3m Semi-anechoic Chamber

2024-07-24

Fully charged battery
A B

Low / Middle / High
Refer to test result
Refer to test result
101 kPa

Pass

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst-case spurious
emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix B.
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5.1.6 Carrier Frequency Separation

RESULT: Pass

Test Specification
FCC Part 15.247(a)(1)

Test standard RSS-247 Clause 5.1(b)

Basic standard : ANSI C63.10: 2013
Limits : 2 25kHz or 20dB bandwidth, whichever is greater
Kind of test site :  Shielded Room

Test Setup

Date of testing . 2024-07-23

Input voltage . Fully charged battery
Operation mode : B

Test channel . Low/ Middle / High
Ambient temperature : 254°C

Relative humidity . 525%

Atmospheric pressure . 101 kPa

For the measurement records, refer to the appendix B.

Table 7: Test Result of Carrier Frequency Separation

Channel Measured
Test Mode Channel Frequency SSS:;’:?;:“ :-klmzl; Result
(MHz) (KHz)
Low Channel 902.306 360.9 Pass
Adjacency Channel 902.716 .
. Middle Channel 912.146 2> 20dB
Hopping : 408.7 bandwidth Pass
Adjacency Channel 912.556
High Channel 921.986 4623 Pass
Adjacency Channel 922.396 .

Note:
The limit is maximum 2/3 of the 20 dB bandwidth: 161.9 KHz.
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5.1.7 Number of Hopping Frequency

RESULT: Pass
Test Specification
FCC part 15.247(a)(1)(iii)
Test standard RSS-247 Clause 5.1(d)
Basic standard ANSI C63.10: 2013
Limits > 50 non-overlapping channels
Kind of test site Shielded Room
Test Setup
Date of testing 2024-07-24
Input voltage Fully charged battery
Operation mode B
Ambient temperature 254 °C
Relative humidity 52.5 %
Atmospheric pressure 101 kPa
For the measurement records, refer to the appendix B.
Table 8: Test result of hopping channel number
20dB . . .
Test Mode Bandwidth(kHz) Hopping frequencies Limit
Hopping 20dB Bandwidth < 250 50 >50
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5.1.8 Time of Occupancy

RESULT: Pass
Test Specification
FCC part 15.247(a)(1)(iii)
Test standard RSS-247 Clause 5.1(d)
Basic standard ANSI C63.10: 2013
Limits <04s
Kind of test site Shielded Room
Test Setup
Date of testing 2024-07-24
Input voltage Fully charged battery
Operation mode B
Test channel Low / Middle / High
Ambient temperature 254 °C
Relative humidity 525 %
Atmospheric pressure 101 kPa
For the measurement records, refer to the appendix B.
Table 9: Test result of Channel Occupancy
Channel Limit
Test Mode 20dB Bandwidth(kHz) Period (s) Occupancy (ms)
Time (ms)
Hopping 20dB Bandwidth < 250 20 31.88 400




A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Prifbericht - Nr.:  CN24DWWF 001 Seite 21 von 23
Test Report No. Page 21 of 23

6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test Specification

Test standard : CFRA47 FCC Part 2: Section 2.1091
CFR47 FCC Part 1: Section 1.1310
FCC KDB Publication 447498 v06
FCC KDB Publication 865664 D02 v01r02

RSS-102 Issue 5 March 2015

FCC Requirement: Systems operating under the provisions of this section shall be operated in a manner
that ensures that the public is not exposed to radio frequency energy level in excess limit for maximum
permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section 2.1091 this device has
been defined as a mobile device whereby a distance of 20cm normally can be maintained between the user
and the device.

MPE Calculation Method
Power Density: Smwiem?)= PG/4TTR? or EIRP/4TTR?

Where:

S = power density (mW/cm?)

P = power input to the antenna (mW)

G = power gain of the antenna in the direction of interest relative to an isotropic radiator

R = distance to the center of radiation of the antenna (cm)

The maximum conducted output power specified:
15.00 dBm

From the peak RF output power, the minimum mobile separation distance, d=20 cm, as well as the
antenna gain (-7.73dBi), the RF power density can be calculated as below:

Smwicm?)= PG/41TR? < 0.01 mW/cm?

Limits for Maximum Permissible Exposure (MPE) according to FCC Part 1.1310: 1.0 mW/cm?

“RF Radiation Exposure Statement Caution: This Transmitter must be installed to provide a
separation distance of at least 20 cm from all persons.”
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ISED Requirement:

RF exposure evaluation is required if the separation distance between the user and/or bystander and the
device’s radiating element 1s greater than 20 cm, except when the device operates as follows:

o below 20 MHz¢ and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less
than 1 W (adjusted for tune-up tolerance);

« atorabove 20 MHz and below 48 MHz and the source-based. time-averaged maximume.i.r.p. of the
device is equal to or less than 4.49/f95 W (adjusted for tune-up tolerance), where f is in MHz:

« atorabove 48 MHz and below 300 MHz and the source-based, time-averaged maximum e.i.r.p. of the
device 1s equal to or less than 0.6 ‘W (adjusted for tune-up tolerance);

« atorabove 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the
device 1s equal to or less than 1.31 x 10-2 706834 W (adjusted for tune-up tolerance), where f is in
MHz;

« atorabove 6 GHz and the source-based. time-averaged maximume.i.r.p. of the device is equal to or
less than 5 W (adjusted for tune-up tolerance).

In these cases. the information contained in the RF exposure technical brief may be limited to
information that demonstrates how the e.i.rp. was derived.

The maximum conducted output power specified:
15.00 dBm and the max. antenna gain is -7.73dBi

The maximum Conducted Output Power (0.32W) and E.I.R.P.( 0.05W) are less than the Exemption Limit
1.37W, so RF exposure evaluation is not required.

Conclusion
Therefore, the maximum calculations result of above comply with the requirement of Radio Frequency
Exposure.

“RF Radiation Exposure Statement Caution: This Transmitter must be installed to provide a separation
distance of at least 20 cm from all persons.”
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7 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix A: Photographs of the Test Set-Up
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Photograph 1: Set-up for Radiated Spurious Emission, Below 1GHz
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Photograph 2: Set-up for Radiated Spurious Emission, Above 1GHz
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Photograph 3: Set-up for Conducted Test
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Appendix B.1: 20dB & 99% Bandwidth

Low Channel

Agilent Spectrum Analyzer - Occupied BW

T T [ ]

ALTGN AUTOD

10:32:39 AM 123, 2024

|
Center Freq 902.306000 MHz

#IFGain:Low

Center Freq: 902.306000 MHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Occupied Bandwidth
175.09 kHz

Transmit Freq Error -12.288 kHz
x dB Bandwidth 192.2 kHz

MSG

#BW 10 kHz

Total Power 20.8 dBm

OBW Power 99.00 %
x dB -20.00 dB

STATUS.

Sweep 52.76 ms|

Middle Channel

Agilent Spectrum Amlﬂer Occupied BW.

SETE

ALIGM AUTO

10:34:12 &M Jul 23, 20249

g i
Center Freq 912.146000 MHz

#IFGain:Low

VAN N
~ [ [ YIS ] N

I RN P NL N B

I R N

Occupied Bandwidth
192.97 kHz

Transmit Freq Error -17.477 kHz
x dB Bandwidth 242.9 kHz

MSG

Center Freq: 912.146000 MHz
Trig: Free Run Avg|Held:>10/10
#Atten: 40 dB

#VBW 10 kHz

Total Power 21.3 dBm

OBW Power 99.00 %
x dB -20.00 dB

STATUS.

Radio Std: None

v

Span 500 kHz|
Sweep 52.76 ms|
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High Channel

Agilent Spectrum Analyzer - Occupied BW
| | e e o e s
Center Freq 922.396000 MHz

Occupied Bandwidth
179.45 kHz
-12.819 kHz
192.8 kHz

Transmit Freq Error
x dB Bandwidth

ALTGN AUTD

:35:01 AM Jul23, 2024

Center Freq: 822.396000 MHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

#/BW 10 kHz

Total Power 20.8 dBm

OBW Power 99.00 %
x dB -20.00 dB

Radio Sltd: Nene

Radio Device: BTS

STATUS.
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Appendix B.2: Conducted Spurious Emissions Measured in 100 kHz Bandwidth

Low Channel

pectrum Analyzer - Swept SA
SO0

ALIGN AUTD

Marker 1 902.255275362 MHz

Trig: Free Run

PNO: Wide o0
™ #Atten: 40 dB

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 902,306 MHz
#Res BW 100 kHz

MSG

Avg Type: Log-Pwr
Avg[Hold:»100/100

Mkr1 802.255 MHz
13.815 dBm

Span 5.000 MHz
Sweep 1.012 ms (691 pts)

STATUS.

pectrum Analyzer - Swept SA

ALIGM AUTO

Trig: Free Run

PNO: CI =
Cow  ithtten: 40 dB

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

Avg Type: Log-Pwr
Avgl[Hold: 531100

Mkr1 1.804 4 GHz
-35.788 dBm

Stop 25.00 GHz
Sweep 2.387 s (32001 pts)

STATUS.
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Middle Channel

Agilent Spectrum Analyzer - Swept SA

ALTGN AUTD

| e R S e | | SENSEPULE
Marker 1 912.102521739

PHi i & Trig: Free Run
IFGain:L: #Atten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 912.146 MHz
#Res BW 100 kHz #VBW 300 kHz

MSG

Avg Type: Log-Pwr
Avg[Hold:>100/100

Mkr1 912.103 MHz
13.707 dBm

Span 5.000 MHz
Sweep 1.012 ms (691 pts)

STATUS.

nt Spectrum Analyzer - Swept SA

i i )

ALIGN AUTO

Marker 1 24.264945625000 GHz .
PNO: Close G0 Trig: Free Run
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold: 191100

Mkr1 24.264 9 GHz
-36.150 dBm

Stop 25.00 GHz
Sweep 2.387 s (32001 pts)

STATUS.
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High Channel
Agilent Spectrum Analyzer - Swept SA
| e R S e | | SENSEPULE ALTGN AUTO
Marker 1 922.345275362 MHz Avg Type: Log-Pwr

PHi i & Trig: Free Run Avg|Hold:>100/100
IFGain:L: #Atten: 40 dB

Mkr1 922.345 MHz
Ref Offset 1 dB
Ref 20.00 dBm 13.534 dBm

Center $22.396 MHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.012 ms (691 pts)

MSG STATUS.

nt Spectrum Analyzer - Swept SA

i ) : ALIGIAUTO

Marker 1 24.339075312500 GHz - Avg Type: Log-Pwr
PNO: Close 50 Trig: Free Run Avg|Hoeld: 147100

IFGain:Low #Atten: 40 dB

MKr 24.339 1 GHz
Ref 20.00 dBm -36.168 dBm

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (32001 pts)

MSG STATUS.
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Band Edge
Low Channel

Agilent Spectrum Analyzer - Swept SA

01 P | A : ALIGNAUTO

|
Center Freq 902.3060 - Avg Type: Log-Pwr
PNO: Wi D) Trig: Free Run Avg|Hold:>100/100

e
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB Mkr1 902.000 MHz

Ref 20.00 dBm -21.658 dBm

Center 902.306 MHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.012 ms (691 pts)

MSG STATUS.

High Channel

Agilent Spectrum Analyzer - Swept SA
soipiEaEE e e e PN S EPULSE] ALIGN AUTO

,
Center Freq 922.396000 MHz _ Avg Type: Log-Pwr
PNO: Wi Trig: Free Run Avg|Held:>100/100

e
IFGain:Low #Atten: 40 dB

Mkr1 928,000 MHz
Ref 20.00 4Bm 47.781 dBm

Center 922.40 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.932 ms (691 pts)

MSG STATUS.
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hopping, Band Edge

Ag1lent Spectrum Analyzer - Swept SA
RF S0e  AC | | 1P | ALTGN AUTD
Dlsplay Line -2.35 dBm - Avg Type: Log-Pwr
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
1ogsmw Ref 20.00 dBm

I A
'm"'mlﬂp i ‘WIW
e ko i LS I

KR MODE TRC SCL . FUNCTION FUNCTION WIDTH FUNCTION VALLIE ~

(8 N [1[f] 902 270 MHz 17.654 dBm
902.000 MHz 21.449 dBm
868.040 MHz 45624 dBm

| | SENSE:PULSE] | ALIGN AUTO
Dlsplay Line -2.35 dBm - Avg Type: Log-Pwr
PNO: Fast o Trig:Free Run Avg|Hold:>100/100
5 ——
IFGain:Low Atten: 30 dB

Ref Offset 1 dB
1LU dBidiv Ref 20.00 dBm
og

MKR| MODE| TRC| 5CL FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 mn-_mmm 17 529 dBm I
A N [1[f[ 92264 MHz] f449dBm T ]
ol N [1]f] 935.68 MHz A3013dBm| [ |
- 1]
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Appendix B.3: Carrier Frequency Separation

Low Channel

Agilent Spectrum Analyzer - Swept SA
ALTGN AUTOD
Avg Type: Log-Pwr
PNO: Wide G0 T1rig:Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 902.5110 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.012 ms (691 pts)

STATUS.

MSG

Middle Channel

Agilent Spectrum Analyzer - Swept SA
ALIGN AUTO
Marker 2 A 408.695652 kHz - Avg Type: Log-Pwr
PNO: Wide 50 Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

S$pan 1.000 MHz
#VBW 300 kHz Sweep 1.012 ms (691 pts)

STATUS.
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High Channel

Agilent Spectrum Analyzer - Swept SA

| | e e o e s

er 2 A 462.318841 kHz

Ref Offset 1 dB

10 dBidiv. Ref 20,00 dBm
Log

Center 922.1910 MHz
#Res BW 100 kHz

MSG

ALTGN AUTD

Trig: Free Run

PHO: Wide (50
" #Atten: 40 dB

IFGain:Low

#VBW 300 kHz

Avg Type: Log-Pwr
Avg[Hold:>100/100

STATUS.

Span 1.000 MHz
Sweep 1.012 ms (691 pts)
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Appendix B.4: Number of Hopping Frequency

Agilent Spectrum Analyzer - Swept SA
[ Ems e (e e

ALIGM AUTO

|
Marker 1 902.137681159 MHz

PNO: Fast G0 Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB.
Ref 20.00 dBm

Avg Type: Log-Pwr
Avg|Hold:»100/100

MKR| MODE TRC| SCL

* 1
| f 902.14 MHz 7.514 dBm

FUNCTION FUNCTION WIDTH FUNCTION VALUE fad

4 N [1]
|l N [1[f[ 92235 MHz] 17128dBm| | ]
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Appendix B.5: Time of Occupancy

Agilent Spectrum Analyzer - Swept SA
ULSE|

ALIGM AUTO

Trig: Free Run
#Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 902.306000 MHz

Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr

Sweep 200.0 ms (691 pts)

STATUS.

NSE:PULSE

ALTGN AUTD

Trig: Free Run
#Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 902.306000 MHz
Res BW 100 kHz

#VBW 300 kHz

Avg Type: Log-Pwr

STATUS.
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Appendix B.6: Test Results of Radiated Spurious Emissions

Note 1: Testing was carried out within frequency range 9 kHz to the tenth harmonics. The measurement
results below 30MHz were greater than 20dB below the limit, so only the radiated spurious emissions from

30MHz to 10GHz were reported.

30MHz - 1GHz

Low Channel

b

L [l -

Antenna:Horizontal

Site: Temperature{ ' 3:22(C)
Limit: FCC Partls RE-Clas: Humidity{%):52.5%%
B_30-1000AIHz
ELUT: Quarterback Sensor Test Time: 202477724 11-02:04
AN T11013320 Power Rating: Battery (Full of electricity)
Mode: BO2.20G
Note: The Emission exceed the lmif is fandamental emission
MNo. | Frequency | Reading | Factor Level Limnit Margin | Det. | Height | Arimoth | Bemark
(MHT) (dBuV) | (dB/m) | (dBuV'm) | (dBuVim) | (dB) (cm) (deg)

1 40,9381 41.71 -20.33 1238 2000 -27.82 peak 150 0

2 82,3588 43.00 -34.58 342 2000 -31.58 peak 150 0

3 1078877 43.77 -32.5 11.27 4350 -32.23 peak 150 0

4 1438245 41.60 -20.47 1213 4350 -31.37 pesk 150 0

5 3655301 40.58 -27.12 13 46 4600 -32.54 peak 150 0

] 618 5369 3812 -20.68 1844 4600 -27.58 peak 150 0

T | S03.3004 TB.53 -14.80 61.73 46,00 15.73 peak 150 0

Note:

The Emissions exceed the limit are fundamental emissions.
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s

= s
. " S ; NN WP §

Site: Antenna-Vertical Temperature{ " 1:22(7)

Limit: FCC Partls RE-Class B_30-1(MOAHz Humidity{%4):52.5%0

ELT: CQuarterback Semsor Test Time: 202477724 11:16:25

AN TI101332) Power Rating: Battery (Full of electricity)
Mode: 902 306

Note: The Emission exceed the limit i fundamental emission.

Mo. | Frequency | Reading | Factor | Level Limit | Marsin | Det. | Height | Azrimuth | Remark
(AMIHz) (dBuV) | (dB/‘m) | (dBoVim) | (dBuVim) | (dB) {cm) (deg)
1 | 333278 4160 | 2972 11.28 40.00 2812 | pesk
2 | 4s142s 4040 | 2895 11.56 40.00 2844 | pesk
3| =s.20m0 4288 | 3507 781 20.00 3219 | pesk
4 | 15e784s | 4300 | 2000 14.07 43.50 2043 | pesk
s | 4132706 | 4102 | 2573 15.30 46.00 3070 | pesk
6 | ss474s3 | 333z | -1075 18.63 4500 2737 | peak
7+ | 033083 | T2s5 | 1680 2575 46.00 075 | pesk

Note: The Emissions exceed the limit are fundamental emissions.




Appendix B " .
PP TUVRheinland®
CN24DWWF 001

Page 15 of 24

Priifbericht - Produkte
Test Report - Products

Middle Channel

-

s 1 —e
M i i I|||II|I et
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Site: Antenns Horizontal Temperature{ ' ):22(7C)
Limit: FCC Partls RE-Clas: Humidity{¥4):52.504
B_30-1000MHz
EUT: Omarterback Sensor Test Time: 20247724 11:23:51
MMN: T11013320 Power Rating:
Mode: 012146
Note: The Emission exceed the Emit is fondamental emizson
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Arimuoth | Remark
OH) | (@BuV) | (@Bm) | (dBuVim) | (BuVim) | (dB) (am) | (deg)

1 41.8506 40.61 -29.30 11.31 40.00 -18.60 | pesk 100 360

2 1078877 4145 315 0035 43.50 -3355 | pesk 100 360

3 1398508 4207 -20.79 1228 43.50 -31.22 | pesk 100 360

4 1678243 41.20 -210.42 1231 43.50 -3119 | pesk 100 360

5 343.1800 45.30 -27.65 17.65 46.00 -28.35 | pesk 100 360

] 403.25 4205 -25.98 23.07 46.00 -22.93 | pesk 100 360
T ellEs20 B248 -16.72 65.76 46.00 12.76 peak 100 360

Note: The Emissions exceed the limit are fundamental emissions.
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TUVRheinland®

|
Site: Antenna-Vertical Temperatars( 1 ):22(1)
Limit: FCC Partls RE-Class B_30-100A1Hz Humidity(%4)-52.5%
EUT: Quarterback Semsor Test Time: 2024/7724 11:21:458
MN: TI1013320 Power Rating
Modde: 912146
Note: The Emission exceed the Limit is fundamental emission.
No. | Frequency | Reading | Factor | Level Limit | Margin | Det. | Height | Azimuth | Remark
(AMIHz) (dBaV) | (dB/m) | (dBoVim) | (dBuVim) | (dE) (om) (deg)
1 35.8878 4134 | -2048 11.56 40,00 2814 | pesk | 100 0
1| 571914 060 | -2008 11.61 40,00 2839 | pesk | 100 0
3| 865020 4260 | -35.14 746 40,00 3254 | pesk | 100 0
4 | 1587844 | 4251 | -2000 13.40 4350 3001 | pesk | 100 0
5| 3348580 | 4054 | 2765 12.50 4600 3311 | pesk | 100 0
6 | 6142142 | 3008 | -20.65 13.42 46.00 2758 | pesk | 100 0
7+ | 8128620 7408 | -1672 5736 4500 1136 | pesk | 100 ]
Note: The Emissions exceed the limit are fundamental emissions.




Priifbericht - Produkte
Test Report - Products

Appendix B
CN24DWWF 001
Page 17 of 24

A TUVRheinland®

High Channel
£
- |
- I
1 : . i
Site: Antenna:Horizontal Temperature] T )22 )
Limit: FCC Partls RE-Clas: Humidity{%):52.5%%
B_30-100ATHz
ELUT: Qmarterback Sensor Test Time: 202477724 11- 2059
AN TI11013320 Power Rating:
Mode: 022306
Note: The Emission exceed the limif is fondamental emission
Mo. | Frequency | Reading | Factor Level Limnit Margin | Det. | Height | Avimuoth | Remark
(MHT) (dBuV) | (dB/m) | (dBuVim) | (dBuVim) | (dB) {cm) (deg)

1 358746 41.87 -29.54 1231 40.00 -27.69 peak 100 0

2 56.7917 4128 -29.02 1226 40.00 -17.74 peak 100 0

3 143,825 4206 -20.47 1340 43,50 -30.01 peak 100 0

4 3455052 4326 -27.64 15.60 45.00 -30.40 peak 100 0

5 403 2500 4645 -25.03 2047 45.00 -25.53 peak 100 0

] 6542318 4028 -2042 19.86 45.00 -24.14 peak 100 0

T | 82235157 B1.77 -16.51 65.26 45.00 1924 peak 100 0

Note: The Emissions exceed the limit are fundamental emissions.
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A TUVRheinland®

e

P P T s 899 S

Site: Antenna:Vertical Temperatare( 1 ):22(1C)
Limit: FCC Partls RE-Class B_30-1({{AHz Humidity(%4):52.5%0
ELT: Cuarterback Sensor Test Time: 20247724 11:31:50
AMNC: TI1013320 FPower Rating:
Mode: 222394
Note: The Emission exceed the limif is fundamental emission.
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Avimoth | Bemark
(ATHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuVim) | (dB) (cm) (deg)

1 42,6000 40.08 -19.23 10.85 40.00 -20.15 | pesk 100 EL

2 91.8163 4304 -34.81 213 43.30 -34.37 | pesk 100 EL

3 1507844 43.01 -29.02 300 43.30 -20.51 | pesk 100 EL

4 3480274 4303 -21.71 1532 46.00 -30.68 | pesk 100 3460

5 4032500 4382 -25.08 17.84 46.00 -28.16 | pesk 100 3460

] 601 0867 32.00 -19.51 19.40 46.00 -26.51 | pesk 100 3460
7| 8225157 TT45 -14.51 6004 46.00 1424 peak 100 3460

Note: The Emissions exceed the limit are fundamental emissions.
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Test Report - Products
1GHz - 10GHz
Low Channel
. i 1
. . ; ] b ek ) -
Site: Antenna:Horizental Temperatare{ T ;:22("C)
Limit: 15C Above 1GHz PK Humidity(%h):52.5
ELUT: Qmarterback Sensor Test Time: 20247V 94254
MM TI1013320 Power Rating: Battery (Full of electricity)
Modde: Q220G
Note:
No. Frequency Eeading Factor Level Limit Margin Dt
(MHz) (dBu'V) {dEm) (dEuV/m) (dEuV/m) (dB)
1 1603.000 65.78 -18.72 47.06 T4.00 -24.94 peak
2 1612.000 48.20 -18.68 .52 5400 -24.438 ANG
3 1801.000 80046 -18.05 G2.01 T4.00 -11.99 peak
4+ 1810.000 67.81 -18.00 40 81 5400 419 ANG
5 2386.000 5563 -15.09 4054 T4.00 -33.44 peak
] 2404.000 43 .86 -15.03 IR E3 5400 -25.17 AVG
) 3610.000 5543 -10.84 50 T4.00 -19.41 peak
] 3619.000 43.70 -10.77 33.02 5400 -210.98 AVG
[ 4510.000 5007 -7.00 5207 T4.00 -21.93 peak
10 4519.000 48 68 508 41.70 54.00 -12.30 AVG
11 5410.000 4067 505 .62 T4.00 -29.38 peak
12 5419.000 3841 506 3355 54.00 -200.45 AVG
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Test Report - Products
.
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- LI Whot . E
Site: Antenna:Vertical Temperature({):22{"C}
Limit: 15C  Above 1GHz-PE Humidity{#0):52.5
ELT: Quarterback Sensor Test Time: 2024724 9248:20
AN TI1013320 Power Rating: Battery (Full of electricity)
Mode: 202 306
Note:
No. Frequency Feading Factor Level Limit Margin Dhet_
(MHz) @BuV) | (dB/m) | (dBuVim) | (dBuVim) (dB)

1 1584000 T158 -18.73 53.85 T4 -20.15 peak

2 1603.000 4000 -18.72 3117 5400 2273 ANG

3 1800.000 3006 -18.05 62.01 T4 1189 peak
4+ 1810.000 §7.81 -18.00 4881 54.00 419 NG

5 2332000 5020 -15.27 M T4.00 -20.98 pesk

6 2340000 .06 -15.24 28.82 54.00 -25.18 NG

7 3600.000 55.43 -10.84 M50 T4.00 -20.41 peak

8 3619.000 4370 -10.77 3302 54.00 -20.98 NG

9 4500.00:0 se.07 -7.00 5207 T4.00 -21.93 peak

10 4519.000 48.68 -6.98 4170 54.00 -12.30 NG

11 5410.00:0 5033 =505 4518 T400 -18.72

12 5419000 3802 =506 3306 5400 -20.04 ANVG
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Test Report - Products
Middle Channl
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Site: Antenna-Horizental Temperatare{ T :22{C)
Limit: 15C  Above 1GHz-PE Humidity(%4):52.5
ELUT: CQuarterback Sensor Test Time: 2024/7/24 10-36:41
AN TI1013320 Power Rating Battery (Full of electricity)
Alode: 912 146
Note:
No. Reading Factor Level Limit Margin Det.
(dBuV) (dBm) | (@BoVim) | (dBuVim) (dBE)
8072 -17.82 G2.80 T4.00 -11.20 paak

2w 5948 -17.88 5160 5400 -1.40) AVG

3 5640 -13.18 4322 T4.00 -30.78 paak

4 4466 -13.12 il 5400 -12 446 AG

5 42 -10058 5384 T4.00 -20.16 paak

& 5374 -10052 4322 5400 -10.78 AG

T 6541 -6.94 5847 T4.00 -15.53 paak

2 5383 -6.92 46.91 54.00 -7.09 AVG

@ 5718 -5.12 52.06 T4.00 -11.04 paak

10 47.00 -5.13 41.87 54.00 -1213 AVG

11 52.61 -221 50.40 T4.00 -23.60 paak

12 6391 (00 4117 -218 igen 54.00 -15.01 AVG
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Test Report - Products
L ] L |
i 1 { -
. , | | 1. : .
Site: Antenna:Vertical Temperature ) 22T )
Limit: 15C  Above 1GHz-FK Humidity{%): 515
EUT: Cuarterback Sensor Test Time: 247724 10:34:33
MN: T110133 M) Power Rating: Battery (Full of electricity)
Mide: 912146
Note:
No. Frequency Feading Factor Level Limmit Margin Det.
(MHz) (dBuV) (dB/m) (dBuV/m) (dBu'V/m) (dB)

1 228.000 75.70 -17.92 5178 74.00 -16.22 pesk

2 237 6473 17. 46.85 54.00 -7.15 AG

3 2737.000 30 -13.18 41.21 74.00 -32.79 pesk

4 746,000 4355 -13.12 3043 54.00 -23.57 AG

5 3646000 6251 -10.58 5803 74.00 -15.07 peak

6 3655.000 051 -10.52 4300 54.00 =501 AG

7 4564004 67092 504 6008 74.00 -13.02 pesk

ge 4573.000 5747 582 0.55 54.00 -345 AG

o HT73.000 4018 -5.12 .06 74.00 -10.04 pesk

10 482000 3B.66 -5.13 33.53 54.00 -20.47 AG

11 D50 000 45.0 43:0 5000 74.00 -23.10 pesk

12 0513.000 3304 402 3B.86 54.00 -15.14 AG
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Test Report - Products
High Channel
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Site: Antenna-Horizontal Temperatare{ T :22("C)
Limit: 15C  Above 1GHz-FK Humidity(%):52.5
ELT: Cmarterback Sensor Test Time: 2024/7724 10:21-24
M TLI013320 Power Ratinz Eattery (Full of electricity)
Modde: Q22 3046 Test Engineer:
Note:
No. Frequency Eeading Factor Level Limit Margin Det.
(AHz) (dEuV) (dB/m) (dBuVim) | (dBuVim) (dE)
1 1594000 T1.64 -18.73 5291 T4.00 -21.09 peck
2 1603.000 4941 -18.72 3069 54.00 -2331 ANG
3 1846000 7812 17.84 60 28 T4.00 -13.72 peck
4+ 1855.000 66,03 17.79 4014 34.00 -4.84 AVG
5 3691000 56.34 -10.27 4507 T4.00 -2703 peak
1] 3700000 46.37 -10.20 3617 54.00 -17.83 AVG
7 4505 000 63.37 -5.00 5647 T4.00 -17.53 peak
B 4618000 5402 -5.89 4713 34.00 -6.87 AV
o 5536.000 53.89 -3.14 4875 T4.00 -25.25 peak
14 5545.000 4169 -3.14 3755 34.00 -l6.43 AV
11 6454000 53.54 -0z 5152 T4.00 -1148 peak
12 6463000 4121 -1.09 4023 54.00 -13.78 AVG
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Site: Antenna:Vertical Temperature ) 22(1C)

Limit: 15C Above 1GHz-FE Humidity(#0):52.5

ELT: Cuarterback Sensor Test Time: 20247724 10:29:52

AN TI1013320 Power Rating: Battery (Full of electricity)

Mode: 921396

Note:

Mo Reading Factor Level Limit Margin Det.

(dBuV) (dBm) | (dBuVim) | (dBuVim) (dE)

1 777 -17.54 5943 T4.00 -14.57 peak
2 66.43 -17.78 4564 3400 <536 AV
3 5335 -12.849 4034 T4.00 -33.4 peak
4 4148 -12.83 2855 54.00 -1545 AV
5 4.42 -10.27 54.15 T4.00 -19.85 peak
6 5337 -10.20 4317 54.00 -10.83 AV
7 6819 -6.00 6129 T4.00 -127 peak
ge 5787 -6.80 5098 54.00 =302 AV
o 4041 =102 4739 T4.00 -26.61 peak
10 36.72 -1.0m 3473 54.00 -19.27 AV
11 4632 429 5121 T4.00 =127 peak
12 3411 492 3913 400 -14.87 AVG
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